
User
Текст
WS08-125 V



Pos.No. Part No. Description Qty Remark
1 32810100601 Outer flange 1  
2 32617500201 Inner flange 1  
3 33483300201  Grinding guard\φ125 1  
4 34819900101 Pan head screw\M5x20 1  
5 34726500201 Square nut\M5 1  
6 33209400401 Spindle 1  
7 34400200101 Key\3.0x3.7x10 1  
8 34819200101 Pan head screw\M4x14 4  
10 33793300601 Gear box cover 1  
11 35400700401 Ball bearing\6201.2RS 1  
12 34713200201 Circlip for hole\φ32 1  
13 33004300101 Gear 1  
14 34725300101 Wave spring washer\φ10xφ13.6 1  
15 34713700201 Circlip for shaft\φ10 1  
16 32602600101 Friction bearing\φ8xφ12x10 1  
17 34749800201 Circlip for shaft 1  
18 33793000301 Gear box 1  
19 34728400501 Tapping screw\ST4x22F 4  
20 32841800101  Spindle lock button 1  
21 35208400101 Spindle lock spring 1  
22 30275800101 Auxiliary Handle 1  
23 34831000101 Hex.thick nut\M8x1 1  
24 33014500101 Pinion 1  
25 35401200301 Ball bearing\6000.2RS 1  
26 33547100101 Bearing cover 1  
27 34720100501 Sunk screw\M5x10 2  
28 23852400101 Armature 1  
29 35400201701 Bal bearing\608.2Z 1  
30 32010000201 Bearing bush 1  
31 30170400101 Baffle 1  
32 34729700301 Tapping screw\ST4x65C 2  
33 23616300101 stator 1  
34 30170300401 Housing 1  
35 33427300101 Brush Holder 2  
36 34727400201 Tapping screw\ST4x10C 4  
37 36202200601 Carbon Brush 2  
38 36409000101 Switch 1  
39 37400101301 capacitor 1  
40 30277000101 Switch holder 1  
41 34727700501 Tapping Screw\ST4x14C 4  
42 34839400101 Countersunk head screw\ST4x14C 1  
43 30276900101 Rear cover 1  
44 42108100103 Rating label 1  
44 42108100104 Rating label 1 For CIS
45 32002300201 Cord sleeve 1  
46 30170600301 Switch button 1  
47 22402800101 Cable clamp assembly 1  
48 30170500101 Switch slide 1  
49 42092201201 Brand label 1  
50 37100117101 Cord 1  
51 33420300101 Spanner 1  
52 33509600101 Spanner\U dual purpose 1  
53 36603800901 Speed controller 1  

WS08-125 V      


	WS08-125V Exploded drawing-ZH
	WS08-125 V     -1
	Sheet1




